

TEST REPORT



Your Ref: -

Date: 2001-10-19

Our Ref: 54S04466/KKC

Page: 1/14

DID: 8653772

Fax: 8621433

(PSB CORPORATION PTE LTD is a company incorporated under the laws of Singapore.)

NOTE: This Report is not a Certificate of Quality. It is issued subject to the "Terms and Conditions Governing Technical Services" set out in the "Request for Technical Services" form. The terms and conditions governing the issue of this report are set out overleaf.

SUBJECT:

Fire resistance test on an asymmetrical equal double leaf double acting pivoted swing glass doorset incorporated with two asymmetrical fixed side glazing screens and top glazing transom panel submitted by SPV Contrafi Ltd.

TESTED FOR:

SPV Contrafi Ltd
Room 401, Tower A, Hunghom Comm. Centre
39 Ma Tau Wai Road, Hunghom
Kowloon, Hong Kong

Attn : Mr Victor Tchou / Mr Gary Fung / Mr Ho Pit

DATE SUBMITTED:

2001-09-24

DATE OF TEST:

2001-10-11

PURPOSE OF TEST:

1. To determine the fire resistance of the specimen when tested in accordance with BS 476 Part 22 : 1987 "Methods for Determination of the Fire Resistance of Non loadbearing Elements of Construction - Determination of the Fire Resistance of fully insulated Doorsets and Shutter Assemblies".



This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to PSB Corporation or to the report or results furnished by PSB Corporation in any advertisements or sales promotion.

PSB Corporation Pte Ltd
Testing Group
1 Science Park Drive Singapore 118221 Tel 65 772 9620 Fax 65 775 9725 Email testing@psbcorp.com



LA-2001-0212-A
LA-2001-0213-F
LA-2001-0214-E
LA-2001-0215-B
LA-2001-0216-G
LA-2001-0217-G

"The results reported herein, unless otherwise stated, have been performed in accordance with the laboratory's terms of accreditation under the Singapore Accreditation Council - Singapore Laboratory Accreditation Scheme"

